
CITY OF CANTON 
PWS #2340001 

N, 

LONG-TERM WATER STUDY 

SURFACE WATER SUPPLY 

December 2008 

14531 STATE HWY. 155 S

TYLER, TEXAS 75703 

(903) 561-6984



I. 

A. 

B. 

C. 

II. 

A. 

B. 

C. 

D. 

E. 

F. 

III. 

A. 

B. 

IV. 

A. 

B. 

C. 

D. 

CITY OF CANTON 

LONG-TERM WATER STUDY 

SURFACE WATER SUPPLY 

TABLE OF CONTENTS 

INTRODUCTION .............................................................................................................. 1 

AUTHORIZATION AND ORGANIZATION ............................................................. 1 

SCOPE AND OBJECTIVES OF STUDY ................................................................... 1 

CONTENTS OF REPORT ........................................................................................... 1 
[...]
Part 328.3(a) and are subject to jurjsdiction of the USACE. Therefore, coordination with the USACE 
would be necessaiy to obtain a Clean Water Act, Section 404 pemlit if this site were chosen as the 

,,--.., preferred alternative. 

Cultural Resoul'ces 
According to the T ARL database, the majority of the Sites I and 3 have been identified as having a 
high probability for containing previously unrecorded archaeological sites. However, there are no 
known sites located within either of the sites. 

However, based on the lack of information for the project area, an on-the-grmmd survey of the high 
probability areas (HPA's) throughout the sites would need to occur to determine resources either of 
the sites. 

Threatened and Endange1·ed Species 
According to Dorinda Scott of TPWD, there is no infonnation from the NDD review available for the 
USGS quadrangle that the project corridor crosses. However, this does not mean there is an absence 
of occtmence for Threatened, Endangered, and Rare species within the project area. 

According to Dorinda Scott of the TPWD, there is little public information data in the area of Sites I 
and 3 concerning threatened and endangered species and their habitats. The lack of data does not 
imply lack of occurrence, but simply lack of knowledge or possibly access. 

Native prairie remnants and bottom.land hardwood communities within the vicinity of Sites I and 3 
were noted as a result of the NDD review. While neither natural community type has any legal 
protection, they both are important ecosystems that have declined. The native prairie remnants are 
very rare native grasslands and grassland habitat identified from native hay meadows to highway, 
railroad, and other rights-of-way. The bottomland hardwood communities serve as habitat, migration 
corridors, and even water management during flooding events. 



Mr. Burton 
Canton Desktop Assessment 
September 30, 2008 
Page 3 of5 

B�ed on the TPWD annotated county list of rare species for Van Zandt County, there is the potential 
for the project area to contain T&E species and their respective critical habitat(s), especially the 
species listed in Table I. 

Table 1, Threatened & Endangered Species Potentially Occurring Within Project Area 
According to the NDD File Review for Van Zandt Countv, Texas 

.::?=:=:•·.-: Status5 

eJbonName Scientific Name 
Federal State 

Ameiican Peregrine Falcon Falco pereg,inus anatum DL E 

Artie Peregaine Falcon Falco peregrinus tundrius DL T 

Bachman's Spauow Aimophila aestivalis -- T 

Bald Eagle Haliaeetus leucocephalus DL T 

Henslow's Spru•,·ow Ammodramus henslowii -- --

Inte1ior Least Tern Sterna antillannn athalassos LE E 

Pe1·egrine Falcon Falco peregrinus DL ET 

Piping Plover Chamdrius melodus LT T 

Wood Stork Mycteria a111e1ica11a -- T 

C1·eek clmbsucke1· Erimyzon oblongus -- T 

Ironcolor shiner Noh·opis chalybaeus -- --

Orangebelly drute1· Etheostoma radiosum -- --

Paddlefish Polyodon spathula -- T 

Westem sand darte1· Ammocrypta clara -- --

Black beat· Ursus a111e1icanus T/SA;NL T 

Plains spotted skunk Spilogale putorius interrupta -- --

Reel wolf Cm1isrufus LE E 

Southeastem myotis bat Myotis austroriparius -- --

Creeper (squawfoot) Strophitus 1mdulatus -- --

Fawnsfoot Tnmc;J/a do11acifo1111is -- --



,,---.-_. 

Mr. Burton 
Canton Desktop Assessment 
September 30, 2008 
Page4of5 

:;:;,:��--. 
· · · ···· ········ -·· 

·:;:-:.: 

f?mmonNrune

Little spectaclecase 

Louisiana pigtoe 

Pistolgrip 

Rock pocketbook 

Sandbank pocketboolc 

Southern hicko1-ynut 

Texas heelsplitter 

Texas 1>igtoe 

Wabash pigtoe 

Wruiyback 

Alligato1· snapping ru1·tle 

No1·then scru·let snake 

Sabine ma1> turtle 

Texas ho1·ned lizru·d 

Timber rattlesnake 

Car1izo leather flower 

Chapman's yellow-eyed grass 

Rough-stem aster 

Small-headed pipewort 
T = Threatened; 

Scientific Name 

Vlllosa lienosa 

Pleurobema riddel/ii 

T1itogonia verrucosa 

Arcidens confragosus 

Lampsilis satura 

Obovmia jacksoniana 

Potamilus ampMcltaenus 

Fusconaia askewi 

Pusconaiajlava 

Quadrula nodulata 

A/facrochelys temminckii 

Cemophora coccinea copei 

Graptemys ouachitensis sabinensis 

Plnynosoma cornutum 

Crotalus horridus 

Clematis canizoensis 

Xyris chapmanii 

Symphyotrichum puniceum var scab1icaule 

Eriocaulon koemickiammi 

LE = Federally Listed Endangered; 
E = Stale Listed Endangered; 
LE-POL = Federally Listed Endangered/Proposed for Oelistlng; 
TISA = Federally Listed Endangered/Threatened by Similarity of Appearance 
DL = Federally Oellsted 
NL - Not listed 

Status5 

Federal State 

-- --

-- --

-- --

-- --

-- --

-- --

-- --

-- --

-- --

-- --

-- T 

-- T 

-- T 

-- T 

-- T 

-- --

-- --

-- --

--

Source: Texas Parks and Wildlife Department, Annotated County List of Rare Species, Van Zandt County, 
Texas, (2008}. 



( 

Mr. Burton 
Canton Desktop Assessment 
September 30, 2008 
Page 5 of5 

Conclusion 

Tiris investigation is considered sufficient in detail and scope to form a reasonable basfa for the 
observations and conclusions presented herein as an initial desktop assessment. 

Thank you for allowing PBS&J to assist with this prnject. If there are questions or comments, please 
contact me at(817) 372-0100 or blsmart@pbsj.com. 

Sincerely, 
PBSJ 

Brandy Smart 
Sr. Project Manager 

cc: File 



( 

CITY OF CANTON 

LONG-TERM ,v ATER STUDY 

SURFACE WATER SUPPLY 

VI. SURFACE ,vATERALTERNATIVES

A. INTRODUCTION

Van Zandt County is on the western boundary of Texas Water Planning Region D. It is 
bordered by Region C and I. As shown on Exhibit 3, Canton is located in relatively 
close proximity to four ( 4) major water supply reservoirs: 

• Lake Tawakoni

• Lake Fork

• Lake Palestine
• Cedar Creek Lake

This geographical setting fonned the basis for development of the potential alternatives 
to consider. 

B. DETERMJNING ,v ATER DEl\iAND

The projected ultimate demand for the City of Canton as presented in Section III is 5.78 
MGD. This is an annual average demand and is appropriate to use for rese1voir sizing 
and calculating the cost to purchase raw or treated water. However, for the purpose of 
sizing treatment facilities and pipelines for development of capital costs, the following 
adjustments to the demand rate were applied: 

Alternative/Item Demand Type Factor 
Design Flowrate 

{A1GD) 

Raw Water Maximum Month 1.25 7.23 
Treated Water Maximum Day 1.70 9.83 
Reservoir Intake Annual Average 1.0 5.78 
Treatment Plant Maximum Day 1.70 9.83 

C. RESERVOIR SITE SELECTION

As discussed in Section IV, five (5) rese1voir sites were considered. The five sites 
were reduced to three. Of the three, one emerged as the most feasible based on a 
number of considerations. Development of a reservoir in phases would not be 
economically attractive for this size project. 

Rese1voir sites are typically selected based on the following c1iteda: 

• proximity to water demand location
• potential tributary drainage area
• close proximity of two elevated land masses on each side of the waterway
• minimal obstacles to development (pipelines, utilities, roadways, structures, etc.)

GARY BURTON ENGINEERING, INC. 
Consulting • Planning • Pennltting • Design• Management 

Z:\Projects\Caoton\014080101 L-Tenn Water Study\Surface Water Supply\Reports\Report.doc)( 16 



( 

( 

CITY OF CANTON 

LONG-TERM \VATER STUDY 

SURFACE \VATER SUPPLY 

Each of these c1iteria prove favorable for the proposed location, which is 
approximately 3 miles north of the City of Canton as shown on Exhibit 15. 

As discussed in Section I, the projected City of Canton annual average daily water 
demand needed to supplement cu1Tent and future ground and surface water sources 
is 5.78 MGD 01· 6,468 acre-feet per year in 2066. Therefore, the proposed reservoir, 
with a finn yield of 6,400 acre-feet per year or 5.70 MGD will come ve1y close to 
satisfying the ultimate need. 

D. TREATMENT PLANT EXPANSION

The raw water quality in the proposed rese1voir is expected to be typical of East 
Texas surface water, with the following characteristics: 

• low alkalinity
• low hardness
• neutral pH
• variable turbidity ( depending on rainfall)
• susceptible to seasonal "turnover" and stratification
• potential for presence of iron and manganese
• organic color due to decaying detritus
• presence of trihalomethane precursors
• potential for tastes and odors

Water softening treatment should not be necessary. Lime and/or caustic addition 
will be required for alkalinity addition and pH-adjustment. The intake strncture 
should include provisions for varying the intake level to assist in treatment for 
turbidity, manganese, tastes, and odors. Chemical addition should also be 
provided at the intake for taste and odor control and to aid in coagulation. Color, 
turbidity, and iron can be effectively removed with alum as the primary treatment 
chemical. Short detention time for sedimentation should be avoided due to raw 
water quality variability. Manganese can be effectively removed by pH­
adjustment ahead of dual media filters. Activated carbon should be availaple for 
seasonal use to treat for taste and odor. Trihalomethane fonnation can be avoided 
by chlornmine disinfection. Newer technologies such as ozonation and membrane 
filtration should be investigated for possible long-te1m cost savings. Provisions 
for disposal of residuals and filter back:\vash water must be included. 
Demineralization processes such as reverse osmosis or ion exchange will not be 
required. A "conventional" surface water treatment plant with alum coagulation, 
and flocculation, 6-hour detention time sedimentation, dual media :filtration, and 
sufficient clearwell storage to meet disinfectant contact time requirements was 
selected as the prefeITed treatment altemative upon which to base opinions of 
probable costs. 

GARY BURTON ENGINEERING, INC. 
ConsulUng • Planning • Permitting • Design • Management 

Z:IProjeets\Canton\014080101 L-Tenn Water S!udy\Surface Waler Supply\Reports\Report.docK 17 

"---"' 



( 

CITY OF CANTON 

LONG-TERM:: \VATER STUDY 

SURFACE ,v ATER SUPPLY 

The existing plant is rated for 2.17 MGD, and the ultimate capacity needed is 9.83 
MGD. For cost comparison pm-poses, the ultimate condition was used for all 
alternatives. Actually, the plant would probably be expanded in four phases over 
the next 40 years. Of course, for the "Purchase Treated Water" alternative, there 
would be no need for plant expansion. 

E. OPTION A- PURCHASE TREATED"' ATER

The City of Tyler cun:ently has surface water rights for 40,325 acre-feet per year 
(36 MGD) in Lake Tyler and Lake Tyler East. The City also -has surface water 
rights for up to 67,200 acre-feet per year (60 MGD) from the Upper Neches River 
Municipal Water Authority which owns Lake Palestine. In addition to its surface 
water sources, the City of Tyler has 12 water welJs with a total capacity of 11. 1 
MGD. These three sources amount to an available water supply capacity of 107.1 
MGD or 119,957 acre-feet per year. The City's current use averages only 18 
MGD, with peak demands of up to 36 MGD. 

The possibility of delivering treated water at a rate of up to 5. 78 MGD was 
discussed with the City of Tyler mayor and staff. A water purchase contract 
between the City of Tyler and potential wholesale customers was provided for this 
study. The purchase contract is very reasonable and fair. Its terms and conditions 
were used in the alternative cost comparisons presented in Section VII. 

F. OPTION B - PURCHASE RAW WATER

Contact was made with representatives from Water Planning Regions D, C, and I 
to identify opportunities for purchasing or acquiring existing water tights from 
existing reservoirs and planned projects. Three possible opp01tunities emerged: 

1. Lake Bellwood
Due to the closure of the Kelly Springfield tire plant, the City of Tyler has
a 2.0 MGD water right in Lake Bellwood. City of Tyler officials stated
this water could possibly be made available to the City of Canton.
However, since the amount was much less than Canton's long-tenn need,
this option was not included as a feasible alternative.

2. Lake Palestine
The UNRMW A has approximately 25,000 acre-feet per year
unappropriated in Lake Palestine. The City of Dallas and the Tarrant
Regional Water District have teamed to perfonn a feasibility study of a
raw water pipeline system to transfer water from Lake Palestine to Cedar
Creek Lake and from Cedar Creek Lake to the DFW metroplex lake
system. Different pipeline routes are being evaluated, but the northern
route would present an opp01tunity for Canton to possibly transfer raw
water from Lake Palestine to Canton's existing Mill Creek Reservoir in a
cooperative atrangement with UNRMWA /Dallas/ TRWD. This option

GARY BURTON ENGINEERING, INC. 
Consulting •Planning• Permitting • Design • Management 

Z:\Projects\Canton\014080!01 L-Tenn Water Study\Surfuce Water Supply\Rcports\Report.docx 18 



( 

( 

CITY OF CANTON 

LONG-TERM \VATER STUDY 

SURFACE \VATER SUPPLY 

has the potential to be a least-cost, long-te1m raw water purchase option 
for Canton. Therefore, it was included in this study as a feasible 
alternative to compare with the other two. However, this option will only 
be feasible if all three (3) of the following contingencies occur: 

1) Willingness of UNRMWA Board to Enter Long-Term Water

Contract

2) Willingness of Dallas and TRWD to Cooperate With Canton

3) Selection of the No1them Route

VII. OVERALL EVALUATION AND RECOMl\'.IENDATIONS

A. EVALUATION OF ALTERNATIVE SCENARIOS

1. ALTERNATIVE A- Purchase Treated Water

This alternative would supply treated ,vater to the City of Canton by construction 
of a pump station and metering station near the City of Tyler's Noonday Road 
WTP. Also, a 39-mile treated water transmission pipeline would be needed from 
the pump station to a ground stornge facility at the City of Canton's WTP. Only 
one pump station would be needed. Proposed improvements are shown in Exhibit 
12, and associated costs are presented in Exhibit 17. 

The pump station and proposed 30-inch diameter transmission main were sized 
for the ultimate maximum day demand of 9.83 MOD. Although the pipeline 
could be built in phases to reduce debt service costs, it would take two 24-inch 
lines or three 18-inch lines to provide the needed ultimate capacity. Basing the 
cost on a single 30-inch line was appropriate to achieve an equitable comparison 
with Altematives B and C. 

With this altemative, expansion of the existing treatment plant would not be 
necessary. The environmental impact would be only that associated with 
construction of the pipelines. In addition to debt service and O&M costs, this 
alternative has the additional cost component of purchase price of treated water. 

2. ALTERNATIVE B- Purchase Raw Water

This alternative would supply untreated water to the City of Canton's existing 
reservoir by construction of a pump station and metedng station near the proposed 
Dallas/TRWD pipeline north of Athens (assuming the northem route is selected). 
Also, a 20-mile raw water transmission pipeline would be needed from the pump 
station along Highway 19 to the nearest tributary to the reservoir. Only one pump 
station would be needed. Proposed improvements are shown in Exhibit 13, and 
associated costs are presented in Exhibit 17. 

GARY BURTON ENGINEERING, INC. 
Consulting • Planning • Permitting • Design • Managemenl 

Z:\Projects\Canton\01408010 I Ir Tenn Water Study\Surl'ace Water Supply\Reporls\Report.docx 19 



( 

CITY OF CANTON 

LONG-TERM ,v ATER STUDY 

SURFACE ,v ATER SUPPLY 

The pump station and proposed 24-inch diameter transmission main were sized 
for the ultimate maximum month average demand of 7.23 MGD. If built in 
phases to reduce debt service costs, it would take two 18-inch lines or three 14-
inch lines to provide the needed ultimate capacity. Expansion of the treatment 
plant from 2.17 to 9.83 MGD would be needed. This would likely be 